Il

Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz,
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero: {52} 225 989 1600 fax

13058369

Date / Dia: July 31, 2013

Page / Pagina:

116

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Clienie: Manufacturer's Works Order N* / Confirmacion de Venta:

AP| SPEC 5L,0CTOBER 1, 2007

BiX42-1245/L290 PSL1

NiA 15823 202915/03
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADOQ EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade f Grado de acere: Ends / Extremos:

NORMAL BEVEL
BISELADQ NORMAL

Dimensions / Dimensiones: Schedule f Cédula: Length / Longitud: Quantity f Cantidad: 176 PcsiPz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH 040 19.69 /2133 FT 3716.995 FT 41087.585 LB 10.80 LB/FT
114.3 X 6 MM 6.00 / 6.50 MTS 1132.940 MTS 18637.000 KG 16.08 KG/M

Specimen condition Specimen dimensions Test Y.5. U.T.8. ¥.S/U.T.5] Elongation/ Alargamiento
Heat N° {1 Sample N° ] Condicidn de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N°] MuestraN°| Ls Sc | Type] Ori Size Area Temp. [Min: 280 Min: 416 Req, Max. Lo Min. Obt.
Tipe Tamano Seccién | ensayo [Max: -- Mauc -- -
mm mmz °C WMPa MPa in % %
5414 91440 | B | AM | 55 ] L | 2567 X0645 | 16718 | RT . 345 511 0.67 2 238 | 36.0
5415 91485 B AM Ss L 25.68 X 06.04 156,60 RT 370 535 0,69 2 235 35.0

AM: As manufactured / Segin proceso de fabricacion Ls: Location of sample / Ubicacién de la muestra

Eiy!-f Cuerpo
inalf Longitudinal

Initéal length. Langitud inicial

Ori: Orientation / Orientacién
- -Req. Max Required maxlmumIMammo requendo

Sc: Specimen condition / Condicién de Ia probeta
_5s: Strip specimen / Muestra rectangula
[#.7.5: Ultimate tensile sirength Ré
Y._S. Yield strength /- Fluencia

"Req Reqmred.f Requendo. -

-RT: RoomtemperaturelTemperatura ambleme :

X100

Compusmon % .'Composmlon % e

N Heat N“ : Sample N" P Max
Colada N° Muestra N® [T e
- ..5414.... = 00001 . Hoo]

Thls cerlrﬁl:ate is Issued bya compulenzed system and it Val:d wnh electronic signature. On ths onglnal cemﬁcale 1he trade mark green cnlured

upon hlmself the responsmllity for any unlawful ornot:al T e Any alteration and.fur falsrficatmn wlll be subjected 1o fhe iaw

"‘l‘enans g stampsd In casa the ownar. of the nng:nal caitificate: would release a copy of it, he- must attest its conforrmty to the original one 1ak|ng O

- JEste ceﬂlfccado se emite mediante sistema mmputanzado y 85 vahdado con fima elecirénica. El cartil cemf cado ofginal posee Impreso et logo :
Tenans uo'[ur verds. En casc de que el posesdor del ceriifi wdo emregue una copia, debera garantlzar la ccnforrmdad con el eriginal haciéndose .,

: responsahte per cualquier use ilegal o indebido. Cualqmer a[f.eraqon y.’o falsificacien estaré Sl-ijﬂla a Ia fey..
: - - FOR_0.31.-7‘
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 5
Delfino Valenzuela Tejeria, Veracru:
C.P. 91697 MEXICO

(52) 222 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero:

Page / Pagina: (52) 229 989 1600 fax

APl SPEC 5L,0CTOBER 1, 2007

B/X42-L245/L.290 PSL1

CERTIFICADO DE PRUEBAS EN FABRICA 13058369 216
Date / Dia: July 31, 2013
qCustomerI Ckente: PLESA ANAHUAC Y CIAS. S.A.DE C.V. Customer’s Order Item / Orden Cliente - ftem: Customer s Reference / Rel. del Cliente:  |Manufacturer s Works Order N- / Confirmacion de venta:
NiA 15823 202915/03
Manufacturing Process / Proceso de Manufactura: Product Type ! Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCICN SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

NORMAL BEVEL
BISELADO NORMAL

WDimensions 1 Dimensiones:
4.500 X 0.237 INCH

1143 X 6 MM

Schedule f Cédula:
040

Length / Longitud: Quantity / Cantidad: 176 Pcs/Pz
196912133 FT 3716.996 FT 41087.585LB
6.00 / 6.50 MTS 1132.940 MTS 18637.000 KG

Neminal Weight / Peso Nominal:
10.80 LEB/FT
16.08 KG/M

Composition % { Composicién %

X100 X 1000 X 10000 X 100 oL
C Mn]Si[Mo]or| PJs| V] NN |[cCu[sn] AA] i]Aas]| B Ca] N |ColitfCo.2[Cala]
H Max | 28 | 120 - | 15 ] 40 | 30 | a0 | 80 | ~ {400 400) ~ | - | - | ~ ] - -~ ~ J 16 [ 100]
min { ~J 2] 0] -] -1 -1 -1 - -4 -1 -f -1 -1 ~-1-01-01-F-1-1=
Heat N° | Sample N° [P Max | 28 | 120 -~ | 15 | 40 | 30 | a0 | @0 | -~ {400 400 — | ~ | - § ~ | = =~ | ~ | 16 | 00| &

Colada N° | Muestra N° Min

28 | 10 -

91440 P G| 30] 73] 6 2|0 2] c)i15]6] 0 |202]0
1 91441 P o |s0]72|6fa)o],2]0}13]ss] o201
"+ 00001 H 2 |30fs8| 4 [efr2| 21| 12]60]08]207
91495 P o || 77| 8 |i23| o] 2] 0 [-14 | 60:{ vf207
"-391496 p g | so| vo] 5 |22 o 1:) 018 ) 60} 0] 100
'-;SUMA Nb+V+T| Col. 3; SUMA wa ---3;. TR ST M Masimunt ¢ Méximo:? * By Product / Produsto -

2. “SUMA M_o+C1:+N|+Cu+V

H: Heat / Colada - =50 U Niin Minimum £ Minimo!

i Requlred values

= Averag§ ..'_Prenje'dio Hardness typert' ipe de dureza:HRC

Sample N*

.Cclada.N" Muestra N°: -

_ Valdras regueridos Min:-- ] Max 22055

T Mase =751 Var —

Quad ._ Scale
Lk Escala ' <

K 3 ) Avg

91440, B, HREW "800 | 780 | 800 [ 787
g144t. SB HRBW -

800 | 799 | 808 | 802

This cer:tﬁcale is lssuad hy d t.umputenzed syatem and

S va\ld wﬂh electronic signature. On tha onglnal cerhf cata ths tra&e mark green oolored
"Tenans“ Is, siamped i c4se the owner of: thie onglnal certificate: would release a copy of it, he must aftostits oonforrnliy ta the original cne 1ak|ng

: .Esle céniﬁmn‘n se emite mediante sistama oompﬁtarizaﬂo yes valldado con firma electronica.  El t.:erhfcado onginal posee imprase &l logo
Tenaris color verde. En caso de qus ol posesder del. cemﬁcado entregue una copia, debera garanttzar |a conformidad cen el enginal hacnéndose
- respunsahle por cualquisr uso itegal o indebido. Cualguier’ altemcmn yfo fa\srﬁcaclon estard sweta a Ia Iey

upon hlmselftha rssponslblllty for any unlawdil or it aI!owe:! Lse. Any alteration andlorfalsw ication will'bé subjected 12 the law.

FQR031-4




Tubos de Acero de México, 5.A.

u
: I e narls Carret, México Veracruz KXm 433.7 5
| Delfino Valenzuela Tejeria, Veracru
| C.P. 91697 MEXICO
; {52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA | number/Nimero: | Page/Pagina: (52 229 989 1600 Tax
CERTIFICADO DE PRUEBAS EN FABRICA 13058369 3/6
Date / Dia: July 31, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer's Order ltem 7 Orden Cliente - ltern: Customer’s Reference / Ref. del Cliente:  |Manufacturer’s Works Crder N° / Confirmacian de Venta:
NIA 15823 202915103

{Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producte: Surface { Superficie:

SEAMLESS HOT ROLLED ) LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 BfX42-.245/L290 PSL1 NORMAL BEVEL

BISELADCO NORMAL

ICimensicns / Dimensiones: Schedule / Cédula: Length / Lengitud: Quantity / Cantidad: 176 Pcs/Pz Nominal Weight / Peso Nominal: N
4.500 X 0.237 INCH 040 1969/ 21.33 FT 3716995 FT 41087.585 LB 10.80 LBIFT

114.3 X 6 MM 6.00 / 6.50 MTS 1132.940 MTS 18637000 KG 16.08 KG/M

Required values Individuals / Individuales Average / Promedio Hardness type/Tipo de dureza:HRG
Valores requeridos | Min:— | Max: 22.0 | var - M- | Max-— { Var- R T

Heat N° Sample N° Specimen condition Quad. Scale - ool T MW
Colada N* Muestra N° Ls Sc Escala - ..o x|ioa:d 2 3 Avg.

5415 91495 B AM 1 HRBW ... .. |.819[ 802 | 810 [ 81.0

5415 91496 B AM 1 HRBW | oo ofi8i7] 819 | 81.0 ] 815

AM: As manufactured / Segan proceso de fabsicacién Ls: Location of sample / Ubicacion de la muestra MWV Middle wall / Centre Var: Variation / Variacion
~ Max; Maximum / Maximo Quad: Quadrant / Cuadrante

JAvg: Average / Promedio

" §c Spetimen condition / Gandicion de la probeta = - 5.0

g Siéndardif;No'rr'na': AL T
"HeatN® | SampleN* [ “i. Results i
ColatiaN° | MuestraN° [ _:"Resultade’ 4.0

Sahble N“

Good/ Bueno 5415 91496 . | .. Good/Bugno -7

¢ Este oerlrﬁcado se emite mediante sistema wmputanzado y-es: valldado con firma elacironica. BT certie cerhﬁcado original posee impreso &l logo
- {Tenaris color verde. En case de que el poseedoer del certificado antregua iina copla, debera garantizar 13 cnnfonmdad con el original haciendese
. responsable por cualquier use llegal o indebido. Cualqmer alleraclcn ylo falsificacion estaré-sujeta-ala ley
- - - _FORO03T

Thus cerﬂﬁcaie i Issued by a computenzed system and it ts valid with electronic signature, Cn 1he ongmal r:emf cats ths trade-mark green coiored_ )
‘”ranans" is stampsd In case the owner of. tha onglna[ mfcaia would release a copy of it,He must attest its mm‘nnmty to the criginal ong 1akmg
upon hlmself the respons:brllty for any unlaw!ul or: ﬁb altnwed use. Any alteration and/or falslf calmn wﬂl be subjecied to the law.




Il

Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 5
Pelfino Valenzuela Tejeria, Veracru:
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13058369

Page / Pagina:

476

(52) 229 989 1600 fax

Date f Dia: July 31, 2013

Customer’s Reference / Ref. def Cliente:

114.3 X 6 MM

6.00/ 6.50 MTS

Custorner / Cliente: PLESA ANAHUAC Y Cllm C.V. Customer’s Order Item / Orden Cliente - ltem: Manufacturer's Works Order N° / Confirmacion da Venta:
NIA 15823 202915/03
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Preducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification f Normas o Especificaciones: Steel Grade / Grado de acero; Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula; Length/ Longitud: Quantity / Cantidad: 178 PcesiPz Nominal Weight / Peso Nominal:
4.500 X 0.237 INCH 040 1969 f21.33 FT 3716.995 FT 41087.585LB 10.80 LB/FT
1132.940 MTS 18637.000 KG 16.08 KG/IM

Pressure / Presidn Time { Tiempo Results / Resultado
Unit f Unidad. Value / Valor Seconds / Segundos
psi 2,700 5 Satisfactory / Satisfacterio

Temperélure Scalef Escala de Temperatura na’;

" Tipo

-asrolled

Supplementary Informatlon
Informacion Suplsmenlana

Manufaciured by TenansTamsa
Steel makmg process

Electnc Arc Fumace-LadIe Fumace—Conhnuous {
Ful[y Killed Steel

F'abricar.io pﬁr TenarisTamsa
Fabncamén del acero:

K AOGI‘O calmedo con aluminio

Hurno de Arco. EIecirtco-Homo de Afi nacxon—Maqulna de Colada Conimua

Thls cart{ﬁcata isissued by a computenzed sysiern and It is \m]ld ﬁwth electronic signature. Cn the Dnglnal oemﬁcale the trade mark green OOIOI’Ed
'Tenans‘ is slamped In.case the owner oﬂhe onglnal Demﬁcate would release a copy of it, he must attest.its wnformrty to'the onginal one taklng

E Este certlﬁcado se emite mediante sistema compulanzado yes va |dade con firma electrénica.  El certificado original posee impreso el lege

- " fTenars color verde. En caso de que e poseador del.certificado entregue ina copia, deberd garanﬂzsr la conformidad con el original haciéndose -

upon hlmse?f the responsmlhty for any unlawful or not aliowad [ Any alteration andfor falsn‘ cation WIII be subjected 1o 1he law.

L respunsable por cualquier uso ilegat o indehide. Cualqu:araltsrau(m yln falsificacion estard: suieta 8 la ley.

-_FO_RQ_31-?
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Tenaris

Tubos de Acerc de México, S.A.
Carret. México Veracruz Km 433.7 §
Delfino Valenzuela Tejeria, Veracru
C.P. 91697 MEXICO

(52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADC DE PRUEBAS EN FABRICA

Number / Namero:

13058369

Page / Pagina:

5/6

(52) 229 989 1600 fax

Date / Dia: July 31, 2013

Customner / Chienle: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order item / Orden Cliente - ltem:

Customer’s ﬁeference I Ref. del Cliente:

[Manufacturer s Works Order N° 7 Confirmacion de Venta:

N/A 15823 202915/03
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Supeificie:
SEAMLESS HOT ROLLED LINE FIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC
Standard or Specification / Normas o Especificaciones: Steel Grade { Grado de acevo: Ends / Extremos:
APl SPEC 5L,OCTOBER 1, 2007 B/X42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

|Dimensions f Dimensiones: Schedule / Cédula:
4,500 X 0.237 INCH 040
114.3 X 6 MM

Length / Lengitud:
19.69/21.33 FT

6.00/6.50 MTS

Quantity / Cantidad: 176 PcsiPz
3716.996 FT 41087.585 LB
1132.940 MTS 18637.000 KG

Nominal Weight / Peso Noeminal:
10.80 LB/FT
16.08 KG/M

Supplementary Information
Informacién Suplementaria

rMateriaI free from Mercury contamination
Mot repaired by welding

Non destructive test. Satisfactory
Inspection method

.- EMI - FLVI - MPI -

ASTM A106,11/

|ASTHM AS3,12/ASME SA108,2010

i MATERIAL ACCORDING TC NACE MR0175-2003
‘Tamsa Ref: 421826

Materiat libre de contaminacion de Mercurio

Nao reparado por sotdadura

Control no destiuctivo. Satisfactorio

Método de inspeccion

.= EMI - FLVI - MPI -

ASTM A06,11/

ASTM AB3,12/ASME S8A106,2010

MATERIAL DE ACUERDO A NACE MR0175-2003 .
ITamsa Ref: 421826

itud promedio. por tubo

Peso nommal par tubg

e ) Tory

TG | 6437 -11.054 .

-+ Quantity Weight-: " -} Heat N antity " Lerigth Weight™ -
-Cantidad Pesa. | -C'ol'ac_fa:N“ Cantidad S Longiud- . . Pesg™ T,
o -(Pleces) ~{m) (Tons):. . NI {Pieces} | . - () (m}) (Tons) ...} 70
5414 C 34 722.31 220.16 3.628; . 1425 . 2,994.89 912.78 15.009. . -
: Average length per pipe Nominal weight per pipe. " i .

Thls osrirﬁcate is |ssued by a camputenze
"Tanaris'"is stamped In éase the ownar

ystem and it is valld Jwith electronic signature. Cn 1he onglnal cerhﬁsate 1ha trade-mark green oolored B S
g’lnal certn‘cate would release a copy of it, he’ ‘mist sttestits conformity:to the original ons taknng :

Ealo ‘certificado se emite mediante sistema oompl. 31izado y.es.

- con firma electrénica. El éemfcadu original pesee impreso sl logo
Tanaris color verde. En caso de que el poseedoridel cemf cado’ entregue una copia, deberd gamnhzar la‘conformidad con el original haciéndese

upon hlmself the responsib\hty for any unlawfu o not allowad use. Any alteration andfor falsn‘ caticn wil be subjected i) the law.

: ! responsable por cualquier use ilegal o indebido. Cualquwer glteracion yfn falsificacion estard su;eta a la Iey

FOR031T
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Tenaris

Tukos de Acero de Méxica, S.A.
Carret. México Veracruz Km433.7 5
Delfino Valenzuela Tejeria, Veracru;
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero: Page

13058369

6/6

| Pagina: (52) 229 989 1600 fax

Date / Dia: July 31, 2013

[Customer/ Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Reference / ﬁef. del Cliente;
15823

Customer’s Order ltem/ Orden Cliente - ltem:

NiA

Manufacturer’s Works Order N° / Confirmacion de Venta:
202915/03

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto; Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADOQ

Standard or Specification / Normas ¢ Especificaciones: Steel Grade { Grado de acero: Ends / Extremoes:

API SPEC 5L.,0CTOBER 1, 2007 B/X42-1L245/L 290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length f Longitud: Quantity / Cantidad: 176 Pcs/Pz Nominal Weight / Peso Nominal:

4.500 X 0.237 INCH 040 1969/ 2133 FT 3716.995 FT 41087.585 LB 10.80 LB/FT

114.3 X 6 MM 6.00 /6.50 MTS 1132.940 MTS 18637.000 KG 16.08 KG/M

This Is tc certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This cerificate is not a declaration of origin nor may it be used as a declaration of origin.

acuerde a los requisitos de su crden de compra. Este cerlificado

Por el presente cerlificamos que el material agul descrita ha sido fabricado, muestreado, ensayado e inspeccicnado de

no es, ni puede ser usado, como una declaracion de origen.

CUSTOMER . THIRD PARTY

INSPECTION COMPANY
COMPARIA DE INSPECCION

NO APLICA

Employee Name: N/A QUALITY CERTIFICATION DEPT.

DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castelld Abraham. 0 . i,

TENARIS QUALITY DEF

ARTMENT SIGNATURE

PN
-~ F

i f 7

l}! «
jfr r‘(‘lféfltgf

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPCNSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Rafacl Gutiérrez de, Velaséo Magailanes

Thls l:erllf cate is |ssued by a ::umputenzed systern and itis valid with electronic signature. On lhe onglnal cenlf cate :he tradernark green Dolored
"Tenaris" Is ‘stamped. In case the owner of the: onginal cortif cate would release a copy of it, he must_attast ILs confonniiy 10 ihe original one takmg

Any altsration and.'or falsificatic

— - 'Este cemnado se emite mediante sistema compulanzsdo y es’ valldadu con firma elecirénica.  E| certificado original posee mpreso el lago
‘[Tenaris color verde. En caso de que el poseedor del cemﬂcado emregue una copia, deberé garantlzar fa confnrrmdad con &l eriginal hacléndose :

upon hlmself the responsmmty for any unlawful or not allawed U

- respunsable por cualguier use ilegal o Indebido. Cualquler slteracion ylo fal§ificacion estara suleta ‘ala Iey

“FORO3Y




